
 
 
 
 
 
 
 
 

City of Marco Island 
 

Ten Year Water Supply Facilities Work Plan 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Department of Public Works 
                                      Rony Joel, P.E., Director  

July 17. 2008 
Revised June 26, 2009 



 
 

1.0 INTRODUCTION   
 

The purpose of the City of Marco Island (the City) Water Supply Facilities Work Plan 
(hereinafter the Work Plan) is to identify and plan for the water supply sources and facilities 
needed to serve existing and new development within the local government’s jurisdiction. 
Chapter 163, Part II, F.S., requires local governments to prepare and adopt Work Plans into 
their comprehensive plans within 18 months after the water management district approves a 
[...]
is 19,375 gpm (27.9 mgd).  However, the maximum velocity and pressure drop in the 
transmission main limits the maximum raw water flow to the NWTP to about 10.5 mgd.  

The WUP has a specific annual withdrawal limit of 1,935 MG (5.3 mgd annual average) 
from Marco Lakes for direct transfer to the NWTP.  In addition, there is a specific annual 
withdrawal limit of 1,600 MG from the ASR wells.  ASR withdrawals are typically made in 
the dry season between December 1 and May 31.  This is equivalent to an average 
withdrawal of 8.79 mgd during that 182 day period.   

 10 



The ASR wells are used to provide a year-round water supply by storing large quantities of 
Marco Lakes water during the wet season, when water is plentiful, for later recovery during 
the dry season when water is limited.  The two-3,100 gpm raw water pumps discharge into a 
header that runs through the ASR well field.  The wells are designed to take in up to 1.5 mgd 
each (up to 10.5 mgd total).  Due to the size of the pumps, the maximum injection rate is 
currently about 8.9 mgd.  MIU is permitted to inject water into the ASR wells from June 1 to 
November 30 (183 days) if and when the elevation of Henderson Creek is above +3.5 ft 
NGVD.  At 10.5 mgd, the maximum storage capacity of the ASR wells during each wet 
season (183 days from June 1 to November 30) is about 1,920 MG.  

The 20.2 mgd of raw water transfer pumps, 27.9 mgd of raw water high service pumps, 10.5 
mgd ASR well capacity, and 9.0 mgd average annual water use permit are more than 
adequate to supply the 6.67 mgd of feed water needed for the existing NWTP.  Discussed 
below are expansion plans for the NWTP that will include the need for up to 1.67 mgd of 
additional feed water.  The Marco Lakes system will also be able to supply the required 8.3 
mgd of water for the expanded facility without additional expansion.  

Maps of the Marco Lakes raw water facility and ASR wells follow: 

 11 



EXHIBIT 3.1 
Marco Lakes Location Map 
From Marco Raw Water Supply Master Plan 

 

MARCO LAKES 

 12 



EXHIBIT 3.2 
MIU Marco Lakes Raw Water Source Facilities and ASR Wells 
Marco Island Utilities 2008 Capacity Analysis Report 

 

Current Intake Location 

Future Proposed ASR #4 & #7 

Henderson Creek 

 13 



3.5.3 SWTP Raw Water Supply 
The raw brackish water for the RO system at the SWTP is supplied by a Mid-Hawthorn 
aquifer brackish well field with 17 operating wells.  RO Wells 1 and 4 are located at the 
SWTP; RO Wells 5, 7, 8 and 10 are north of the plant; and RO Wells 11 through 21 are east 
of the site.  RO Wells 3, 6 and 9 have been permanently closed because of high salinity and 
RO Well 2 is out of service because of high turbidity and sever damage and is expected to be 
permanently closed in the near future. Exhibit 4 shows the rated capacity of each of the 
operating brackish wells.  The total capacity of the operating wells with the largest well out 
of service is 9.871 mgd, which is more than the 8.0 mgd needed to feed the SWTP and 
produce 6.0 mgd, its permitted capacity, at 75% recovery of raw water as RO permeate. 

The existing water use permit allows MIU to withdraw up to 1,460 MG annually (4.0 mgd 
annual average) from the mid-Hawthorn aquifer system.  This results in 1,095 MG (3.0 mgd 
annual average) of finished water at an RO recovery of 75%.  The highest monthly 
withdrawals occur during the dry winter season when the SWTP operates near its maximum 
permitted capacity.   

The 9.871 mgd firm capacity of the existing brackish well field is more than sufficient to 
meet the feed water needs of the SWTP running at capacity, and the well field will not 
require capacity expansion in the near future.  MIU will only need to drill new wells to 
replace existing wells that experience salinity increases that make them unsuitable to feed the 
RO WTP.   

The existing water use permit allows MIU to withdraw up to 1,460 MG annually (4.0 mgd 
annual average) from the mid-Hawthorne aquifer system.  The SWTP operates an RO system 
at 75 percent recovery which results in 1,095 MG (3.0 mgd annual average) of the water 
becoming fresh finished water while the rest is discharged to a deep injection disposal well.  
Most of the permitted brackish water withdrawal occurs during the dry season when the 
SWTP treats the maximum permitted capacity of 6.0 mgd to meet maximum day demands. 

EXHIBIT 4 
SWTP Brackish Well field Summary 
Source:  Marco Island Utilities 2008 Capacity Analysis Report 

Name/Location of 
Well 

Source Aquifer Receiving WTP Design Capacity of 
Well Pump (MGD) 

RO well 1 Mid-Hawthorn MIU RO Plant (SWTP) 0.691 

RO well 2 Mid-Hawthorn MIU RO Plant (SWTP) 0 

RO well 3 Mid-Hawthorn MIU RO Plant (SWTP) 0 

RO well 4 Mid-Hawthorn MIU RO Plant (SWTP) 0.216 

RO well 5 Mid-Hawthorn MIU RO Plant (SWTP) 0.446 

RO well 6 Mid-Hawthorn MIU RO Plant (SWTP) 0 

RO well 7 Mid-Hawthorn MIU RO Plant (SWTP) 0.698 

 14 



EXHIBIT 4 
SWTP Brackish Well field Summary 
Source:  Marco Island Utilities 2008 Capacity Analysis Report 

Name/Location of 
Well 

Source Aquifer Receiving WTP Design Capacity of 
Well Pump (MGD) 

RO well 8 Mid-Hawthorn MIU RO Plant (SWTP) 0.648 

RO well 9 Mid-Hawthorn MIU RO Plant (SWTP) 0 

RO well 10 Mid-Hawthorn MIU RO Plant (SWTP) 0.605 

RO well 11 Mid-Hawthorn MIU RO Plant (SWTP) 0.792 

RO well 12 Mid-Hawthorn MIU RO Plant (SWTP) 0.756 

RO well 13 Mid-Hawthorn MIU RO Plant (SWTP) 0.792 

RO well 14 Mid-Hawthorn MIU RO Plant (SWTP) 0.612 

RO well 15 Mid-Hawthorn MIU RO Plant (SWTP) 0.432 

RO well 16 Mid-Hawthorn MIU RO Plant (SWTP) 0.691 

RO well 17 Mid-Hawthorn MIU RO Plant (SWTP) 0.634 

RO well 18 Mid-Hawthorn MIU RO Plant (SWTP) 0.691 

RO well 19 Mid-Hawthorn MIU RO Plant (SWTP) 0.634 

RO well 20 Mid-Hawthorn MIU RO Plant (SWTP) 0.634 

RO well 21 Mid-Hawthorn MIU RO Plant (SWTP) 0.691 

Total Capacity Mid-Hawthorn MIU RO Plant (SWTP) 10.663 
 

The 9.871 mgd firm capacity of the existing brackish wellfield is sufficient to meet the 
feedwater needs of the SWTP and will not require capacity expansion in the near future.  
MIU will only drill new wells as needed to replace existing wells that experience salinity 
increase to the point they are no longer useful.  The WUP allows for withdrawal of 4.0 mgd 
annual average of raw water that can produce 3.0 mgd of finished water.  This allocation of 
raw water is sufficient to meet the operation of the SWTP which is used primarily in the dry 
season to meet peak demands.  

3.5.4 Summary of Raw Water Supply to Meet Demand 
The water use permit allows a total of up to 381 MG of surface and brackish water to be 
withdrawn in the maximum demand month, or 12.3 mgd average during a 31-day month.  In 
2007, the maximum demand month was April, when an average of 9.72 mgd was used in the 
Marco Island service area.  The projected maximum monthly average demand at build out is 
11.4 mgd. Assuming 8.0 mgd of brackish water is withdrawn during this month, yielding 6 
mgd of finished water at the SWTP, then 4.3 mgd of Marco Lakes water and 1.1 mgd of ASR 

 15 



withdrawals would be needed to completely meet this demand, which is within the design 
capabilities of those source water facilities.   

The Marco Island maximum day demand in 2007 was 12.49 mgd and the maximum day 
demand at build out is projected to be 13.5 mgd.  There is no limit on maximum day well 
withdrawals.  In order to produce 13.5 mgd, the maximum day withdrawal would need to be 
about 15.5 mgd, which would be met with 8.0 mgd from the brackish wells (which will 
produce 6 mgd of potable water) and 7.5 mgd from a combination of Marco Lakes water and 
ASR water, which is also within the design capabilities of the existing source water facilities. 
Due to the degradation of the brackish water wells, and additional 2-4 mgd of surface water 
treatment will be added. 

3.5.5 Treatment, Storage and Pumping Facilities 

Marco Island North Water Treatment Plant 
The Marco Island North Water Treatment Plant (NWTP) is located at Elkcam Circle and 
Windward Drive on the north end of Marco Island as shown in Exhibit 6.  Marco Lakes, 
located nine miles north of Marco Island, provides raw surface water to the NWTP.  The 
permitted capacity of the NWTP is 6.7 mgd and is typically operated near this capacity year-
round with the SWTP used for peaking.  Approximately 3.8 mgd of the NWTP finished 
water is distributed by local high service pumps to the north side of Marco Island.  The 
remaining 2.9 mgd of finished water is transferred to the SWTP for blending with RO 
permeate and distribution to the south end of the island by the SWTP high service pumps. 

NWTP Treatment Process 
The NWTP is a conventional lime softening and filtration facility that uses a lime softening 
reactor/clarifier followed by a combination of rapid sand filtration and membrane filtration.  
Lime and alum are added to the reactor/clarifier to remove TOC, color, hardness and 
alkalinity from the water.  The sand filters and membrane filters both remove residual 
turbidity from the lime softening process, as well as provide a critical removal barrier for 
pathogens.  Primary and residual disinfection is accomplished by adding chloramines to the 
filter influent.  The filtered water is transferred to the SWTP and to the existing storage tanks 
for additional disinfection contact time, storage and eventual distribution. The permitted 
capacity of the treatment system is 6.67 MGD.  All treatment components are sized to 
continuously produce this peak flow in accordance with FDEP rules. 

NWTP Finished Water Storage Requirements 
The NWTP has three 0.5 MG finished water storage tanks (1.5 MG total capacity).  The 
NWTP needs finished water storage for the following purposes: 

• To attenuate diurnal peaks (~700,000 to ~1,000,000 gallons) 

• Fire flow storage (840,000 gallons) 

• Disinfection contact time for Giardia (260,000 to 560,000 gallons) and viruses (additional 
340,000 to 600,000 gallons) 

 16 



The City of Marco Island is currently adding a 4,000,000-gallon storage tank and a 9,900 
gpm pump station (expandable to 13,300 gpm) to the NWTP to increase total finished water 
storage capacity up to 5.5 MG to meet upcoming increasing diurnal and disinfection 
requirements.  A total finished water storage capacity of 2,160,000 gallons (3,000,000 
gallons with fire flow) will be needed to meet 2016 finished water demands using the current 
NWTP treatment process at the anticipated future WTP production of 8.33 mgd (see planning 
for expansion section). The expanded finished water storage facilities will be more than 
adequate to meet build-out storage demands.  The sections below describe in more detail the 
finished water storage requirements. 

The total storage volume required to meet the four-hour fire flow demand is 840,000 gallons 
when using the conservative AWWA rates.  This fire flow storage requirement can be met 
using a combination of storage at the NWTP and SWTP. 

The NWTP has six existing high service pumps with a total firm pumping capacity of 8,600 
gpm with the largest pump out of service.  The existing high service pumps meet the current 
peak hourly flow requirement. 

The anticipated peak hourly demand will increase as finished water flow increases and as the 
NWTP is expanded.  A maximum firm high service pumping capacity of 9,900 gpm will be 
needed to meet 2016 projected peak hourly demands at the NWTP.  The City of Marco 
Island is currently adding three 3,300 gpm high service pumps with room for a fourth 3,300-
gpm pump at the NWTP.  These new pumps plus the existing high service pumps, which will 
function as backup, will ensure that the NWTP can meet current and future peak hourly 
finished water demand through build-out.   

Marco Island South Water Treatment Plant 
The SWTP is located near the center of the southern portion of Marco Island off Lily Court 
and is the source of water supply for the south end of the island.  The SWTP has a permitted 
production capacity of 6.0 MGD and receives an additional 2.9 mgd of finished water from 
the NWTP for blending and distribution at the SWTP.  Raw water is provided to the facility 
by 18 brackish wells located in the central and eastern portion of the island as shown in 
Exhibit 4.  

SWTP Treatment Process 
The SWTP is a brackish RO facility that desalts brackish feed water.  The facility utilizes 
sand separation, cartridge filtration and scale inhibitor chemical addition as pretreatment to a 
two-stage RO desalting process.  The RO permeate is degasified for sulfide removal and then 
residually disinfected by chloramines before transfer to the finished water storage tanks for 
blending, storage and eventual distribution.  All treatment components are adequately sized 
to treat the rated 6.0-mgd WTP capacity in accordance with FDEP rules. The RO system 
went operational in 1991 and many of the system components are being upgraded annually. 

SWTP Finished Water Storage Requirements 
Finished water is stored in two 2.0 MG tanks and one 1.0 MG storage tank (5.0 MG total 
capacity).  MIU needs finished water storage at the SWTP for the following purposes: 

• To attenuate diurnal peaks (~1,300,000 to ~2,500,000 gallons), and 

 17 



• Fire flow storage (840,000 gallons) 

A total finished water storage capacity of 2,500,000 gallons (3,340,000 gallons with fire 
flow) will be needed to meet 2016 finished water demands using the current SWTP treatment 
process.  The existing 5 MG of finished water storage at the SWTP is more than adequate to 
meet diurnal and fire flow storage needs through build-out but not to meet the redundancy 
capacity required.  An additional 2 MG finished water storage tank will be added to the 
SWTP by 2012.  The sections below describe in more detail the finished water storage 
requirements. 

The SWTP has eight existing high service pumps with a firm capacity of 13,300 gpm.  The 
existing high service pumps meet the current peak and future anticipated hourly flows. 

3.5.6  Interlocal Agreements 
Interlocal Agreement to Sell Water 
Marco Island Utilities (MIU) has an Interlocal Agreement to provide potable water to Collier 
County that they distribute to their customers in Goodland and Key Marco.  For example, 
during the period of December 20, 2006 to December 19, 2007 a total of 66,681,200 gallons 
of water was sold to Collier County.   Goodland has only a limited number of available lots 
for new homes and Key Marco has 110 vacant lots for new homes.  Using an estimate for the 
number of additional Equivalent Residential Connections (ERCs) for the additional homes 
and multiplying it by 440 gallons per day (gpd) per ERC (i.e., the value for Marco Island), 
the average daily flow at build out is estimated at 271,000 gallons.  Assuming the ratio of 
maximum daily flow to average daily flow of 1.44 for Marco Island is applicable to 
Goodland and Key Marco, the maximum daily flow at build out would be 391,000 gpd.   The 
Interlocal Agreement has a maximum monthly limit (i.e., no daily limit) of 30,000,000 
gallons of potable water.  The planned expansion of the water treatment could provide up to 
1,000,000 gpd but the physical reality of the demands of the communities should not even 
reach half of that value. 
 
Interlocal Agreements to Buy Water from Collier County 
MIU and Collier County has an Interlocal Agreement that went into effect in August 2007 
where Collier County sells potable water to MIU for distribution to its customers along 
Mainsail Drive (2 miles north of Marco Island) in the area known as Marco Shores.  The 
annual average daily flow is about 100,000 gallons/day (gpd).  As the Marco Shores area is 
further developed it is expected that the flow will increase to an annual daily average of 
about 190,000 gpd within the next ten years. This assumes that the two additional high rise 
condominiums (with approximately 224 units) permitted for the area will be built and fully 
occupied within the next ten years. 